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以下澍试操品-I.ti di申請廠商所提供及邛認(The following sample(s) was/were submitted and identified by/on 
behalf of the applicant as) : 

送樣廠商(Sample Submitted By) 

樣品名稍(Sample Description) 

樣品材憤(Sample Material) 
收件日期(Sample Receiving Date) 

測試期間(Testing Period) 

測试鑄杲(Test Results) 

BIODEGRADABLE BAMBOO FIBER STRAW (可分裙竹纖維吸塋）

竹纖維t澱粉(BAMBOO FIBER+STARCH) 

2018/06/27 

2018/06/27 TO 2018/07/06 

請參関下一頁(Please refer to fol lowing pages). 

M,m匾cof�•SGSG心」p
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測试拮杲(Te�t Re�"! t�) 

測試部位(PART NAME)No. I 淡棕色吸詧(LT. BROWN STRAW) 

測试,,. ii 
(Test Items) 

五氣酚/ PCP (Pentachlorophenol) 
(CAS No. : 87-86-5) 

僙tt.(Note) : 

I. mg/kg = ppm ; 0. I wt% = I OOOppm 

2. n. d. = Not Detected (未檢出）

旱位 測試方法
(Unit) (Method) 

mg/kg 參考21 CFR 178. 3800 (2015)• 以氣桂
層析憤瑾儀檢測 ． ／肌th reference 
to 21 CFR 178. 3800 (2015). 
Analysis was performed by GC/MS 

3. MDL = Method Detection Limit (方法偵測極限值）

頁釹(Page): 2 of 3 
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方法偵洞 鑄杲

楫爪值． (Result) 
(IIDL) No. l 

I n d. 

f.t,mba, of Iha SGS G,oep 
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＊服片十如有倩頭標示，則表示為T澋撿測之椽品／鄣位．
＊

(The tested sample I part is marked by an arrow if it's shown on the photo.) 
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＊＊赧告緒尾(End of Report) **
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